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. New Laydown Shock Tower
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. Japan NMB Branded Ball Bearing
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Specification / BBHERIE

BEFORE YOU START

Before building and operating your KIT-CERO ULTRA VER2.0 , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-CERO ULTRA VER2.0 for return or exchange after it has been partially or fully assembled.
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CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
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SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO ULTRA VER2.0. Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.
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Included Items / WICEHLETIT L : Specifications / BEARANYY :
i Overall Length/£& : 390mm Chassis Only
Eor; ISiilliconeXQilk " ) . _
pifferentialil, #5000 Silicone Oi Rl ] #350 Slicone Oil Overall Width/£1g : 188mm
Viscosity #5000 )V AFA IV Viscosity #350 ) AVAAIL
5K 350 CST Overall Height/2&: 73mm
Wheel Base/ K1 —ILX—X : 257mm
Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fgE& : Approx 1220g ( With Electronic Devices )
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REMAINING PARTS / 1@ EBam

2mm Allen Key (1)
2Zmm ANAELVF ()

Cero Ultra Diff Bearing Housing
Low Profile (4)

LOvIVES FIRTYVY
NnNoyorso-7a0774I1b@4)

| r
|

Cross Wrench (1)
JOALVF ()

Body Clip (8)
RFra—o1)v7(8)

M3 x 8mm Button Head Screw (2)
M3 x8mm RZ Ay FXT1)1—(2)

Servo Saver 23T (1)
H—REA/\—23T(1)

Servo Saver 25T (1)
H—RKEA/3— 25T (1)

Cero Ultra Body Shield Upper 75mm (2)
avIV b RTF 40—V E7 v IN—75mm (2)

Cero Ultra Body Shield Upper -A (1) /B (1)
O VIS RTF4—ILR7viIN—-A(1)/B(1)

Cero Vertical Rear Body Post (2)
A EEVT7RTARIL(2)

Viscosity

5K
—

oil
o, #5000 Silicone Oil (1)

||||||

5K #5000 U1V (1)

T xonov )

Ball Cap Socket (1)
R=lbFvyTVry k()

Ceramic Greass
& Ceramic Grease (1)

O 53y UR0

@ (i)

Thread Locker
222

S
Low Strength / {E5& &

icoelO

7| #350 Silicone Qil (1)
#3502 UavA1Ib (1)

8 Thread Locker (1)

Double Sided Sticky Tape (1)
mE7T—7 (1)




‘ Watching the Gear Differential Assemble click here ‘

1.Gear Differential Assembly / ¥77 577 OE {3}

.0

UEI? 0/7

/

P5 O-Ring (2)
P50 V% (2)

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

-

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAY KA1 21—

(4)

38T Bevel Gear (1)
38T ANILFT (1)

10T Bevel Gear (4)
10TANIVET (4)

18T Bevel Gear (2)
18TANIVET (2)

Gear Differential Housing (1)
FTPTFINIIVT()

M3.6x9.5x0.Tmm

Spaser (4) M10x 15 x 4mm Differential Outer Joint (2)
AR—H—(4) Bearing (2) FTITIE2—=T3aA4V k()
R7U>5(2)

e P

M5.1x15.4x0.3mm
Spacer (2)
AR—H—

Cero Universal Swing Shaft (2)
TOIAZN—HYIV ALV T+ T (2
(2)

3.5mm Cross Pin (1)
3.5mm7aRE> (1)

Gear Differential Gasket (1)
FTFTITHRTY (1)

Step 1

=

Ceramic Grease
€SIV IUR

E—

M5.1x15.4x0.3mm s
Spacer s
38T Bevel Gear 7 Ceramic Crease
PSORing  3gTA~LE7 7 @ TR
PSOU VY / K g
M2 x 9.8mm Pin P /
M2x9.8mm £~ y M5.1x15.4x0.3mm
4 Spacer
s/ o H— 0
X ) o A
/ Viscosity,
18T Bevel Gear % i, Eg 8'5"19'7 5K
18TRNIVFT ; 4
/ 18T Bevel Gear #5000 Silicone Ol
P / 18TRNILET. #5000 Y VA AV

, ™
.~ Step2

P 4 Differential Outer Joint
=57 —— ~
Differential Outer Joint TITOR=ZadYh
TITIRA—=TaAL Vb ,
# Gear Differential Housing
4 FTTIINIIVY

/

!

AR |

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

18TANIVF 7 Z B YT & LIcfElc. ARDOEKSIT18TANLFT
EWEBIEEVAVFAINETINT IV TDHRICANTLEEN

-4-



‘ Watching the Gear Differential Assemble click here ‘

1.Gear Differential Assembly / ¥77 57 QOH {3}

20

—UERSTON ;

3.5mm /7 AREY e

‘\ Flat Head Screw
73y Ay R
M3.6x 9.5 x0.Tmm
Spacer

ANR—H—

/

g-

M3.6x9.5x0.Tmm
Spacer
AR—H—

10T Bevel Gear
10TRNIVFT

#5000 Silicone Oil

\
|
|
\
|
|
\
|
|
\
|
|
\
|
|
\
|
|
\
#5000 1 3> A AL !
|
\
|
|

After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the left diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANIVF T 2B Y 15 £ LT,
EROELS I/ OREVERHERIFEL IV E
TINTIVTDRIEANTLEEL,
ANIVFTORICRENTBERY X578
K7 98—934 7 b EPOCYERLTLREEL,

/ 10T Bevel Gear M10x 15 x 4mm \
Step 3 10TARILET Step 4 Step 5 Bearing
e 3.5mm Cross Pin ~
M3 x 8mm

9—

M10x 15 x4mm
Bearing
7YY

" Gear Differential Gasket / ’
FTTIHRTY b
/
/ .
/ Assembled View
/ -
/ ?‘H.‘L
/

h M2 x 6mm Button Head Screw (12)
M2x6mm KREZ Ay KZX71) 12— (12)
M3 x 6mm Set Screw (4)
M3x6mm -ty F X5 1) a1—(4)
M3 x 8mm Flat Head Screw (8)

M3x8mm 75w kAwY FXY 1) 21— (8)

4.8mm Ball Stud L=3.2 (8)
4.8mm KR—JV A%y K L=3.2(8)

Front Pivot Ball Mount FA (1) / FB (1)
707 b TMIEVIN—=FR—IL T FFA(1)/FB(1) )
Graphite Lower Wishbone (2)

T5774 M TEIA4 vy 2K—2(2)

Rear Lower Pivot Ball Mount RA (1) /RB (1)
Y7 LA > IN—FR—Jb 7> FRA(1)/RB(1)

-

Rear Graphite Lower Wishbone (2)
V755774 L4y aR—

> (2

J

4.8mm Suspension Pivot Bushing (8)
48mmYPARY Y 3V ERY Ty (8)

5.2mm Suspension Pivot Bushlng (4)
52mm YRRV a v ERy b Tvo v (4)

Downstop Mount (4)
BIVAMY TRV (4)

4.8mm Suspension Pivot Ball (8)
4.8mm BRIV FERY FR—)V (8)

M3 x 8 x 2mm Spacer (8)
M3 x8x2mm ANR—H—

8)

Upper Wishbone Spacer (8)

TYIN—I 4y 1 R—Y AR—1—(8)
Lower Wishbone Spacer (4)
O77—714vYa1iRh—YAR—H—(4)

Main Graphite Chassis (1)
ALY TST7A4 I v—2(1)

-5-



‘ Watching the Front And Rear Suspension Arm Assembly click here

2. Front And Rear Suspension Arm Assembly

702k &IVTY AT — LORIF
/

—UERSTON 2

Front Suspension Arm / 7O -3 RX7—L

Left / &3l

M2 x 6mm
Button Head Screw
REUAY FRY)1—

T

T .

5.2mm Suspension

Pivot Bushing

5.2mmY ANV 3>
ERy b ITvovyg -

F

/

4.8mm Suspension
Pivot Bushing

48mm YAV 3V
ERY b Ty T

Ball Stud L=3.2
li/ R—IVZZ Y FL=3.2

4.8mm
Ball Stud L=3.2
R—IVZA&Z Y FL=3.2

%

Note : Please repeat steps for Right Side assembly.
THEEBIABOMIIER Ty TEZURLTIEELY,

Front Pivot Ball Mount FB
707 b TMIZVIN—
R—IVIT” M FB

Graphite Lower Wishbone
J5774
TYA v aR—

Lower Wishbone Spacer
O 7—74vYa1R—2YAN—H— Downstop Mount
AYVAbYy TRV b
4.8mm

M3 x 6mm Set Screw
M3x6mmty bXY ) 1—

Upper Wishbone Spacer
TyN—"Tqv¥a
K= AR—H—

Assembled View

P

TIZT774 bk

#Hir
/ M3 x 6mm \
Rear Suspension Arm / U7 -4 R7—L M2 x 6mm Set Screw
Button Head Screw Ty bRIV 2=
Left / &8 REVAY FROY 21—
Upper Wishbone Spacer
. TYN—T4va
5.2mm Suspension | R— AR—H—
Pivot Bushing | \
S2mmy AN 3> Rear Graphite Lower Wishbone
ERy Ty vy | :
|

Lower Wishbone Spacer
AOv7—94v¥a1R—

.
4.8mm
Ball Stud L=3.2 g

R—IVAZ Y K L=3.2

VAN—H—

4.8mm Suspension
Pivot Bushing
48mm P ANV 3V
ERy Ty
Downstop Mount
AIVA MYy TRIV b
4.8mm

Ball Stud L=3.2

R—IVAZ Y FL=3.2

Rear Lower Pivot Ball Mount RB L

D7 LR N R %’/
IWIV FRB d

R

Note : Please repeat steps for Right Side assembly,
THERBIABOMILIER T Y TERURLTIEELY

)

TRV 1y aR—

Assembled View
#0537 [




2. Front And Rear Suspension Arm Assembly
Ak &V7HR7—LOWFF

_UERSION 2.0

/

M3 x8x2mm
Spacer
AR—H—

4.8mm
Suspension Pivot Ball
ATV bERY bR—IV

M3 x 8mm
Flat Head Screw

(’5 Y o
Thread Locker
222

ARG
Low Strength /{EM

Thread Locker

E =P
%
b

7Y Ny FRY1)a1—

AY#

able to move up and down freely.

q AL—RXTBTEDLETT.

Assembled View b

#H3I X

Note: After the suspension arms are assembled, they should be

TEE YRAT-LOBHIHARRLE LS. LTOHEE

4.8mm
Suspension Pivot Ball
YAV FERY bR—IV

M3 x 8mm

M3 x8x2mm
Spacer
ANR—H—

Flat Head Screw
7Y ANy FXYJa1—

Thread Locker
ESA=2A4- ]

Assembled View
X

able to move up and down freely.

TEB I YRT Aﬂ)mﬁlﬁ)xﬁiLibhb J:T(Dlil*'%

[Note After the suspension arms are assembled, they should he

AL—XTBTENLETY.

J




Parts Include / GlcZ 8HB/1\—Y

—UERSION ..;0—

M2.5 x 4 x 6mm Spacer (2)
M2.5 x4 x 6mm ANX—H— (2)

M3 x 6 x Tmm Spacer (2)
M3 x 6 x Tmm AXR—1H4— (2)

-

M3 x 6mm Flat Head Screw (17)
M3x6mm 735w kA RXZ1) 21— (17)

o

M3 x 6mm Button Head Screw (6)
M3 x6mm KRR ANy FXT1) 21— (6)

M3 x 8mm Button Head Screw (1)
M3 x8mm REZ Ay KXZ1)1—(1)

M

M2.5 x 10mm Socket Screw (2)
M25x10mm Yoy R 21— (2)

4.8mm Ball Stud L=4 (5)
4.8mm KR—JVAZ Y K L=4(5)

M5.5 x 10 Cooling Fan Mount (1)
M55x10:457 7o (1)

5mm Countersink Washer (2)
SmmRAFT7VITTvIv—(2)

38T Pulley (1)
38T 7—1U—(1)

M4 x 6 x 0.2mm Shim (2)
M4 x6x0.2mm < Ls (2)

M5 x 7 x 0.2mm Shim (1)
M5 x7 x0.2mm > L (1)

O
O
O

O

M4 x 7 x 2.5mm Bearing (2)

O

M5 x 8 x 2.5mm Bearing (5)

M5 x8x2.5mm A7 1) >% (5)

M5 x 10 x 4mm Flanged Bearing (1)
M5x10x4mm 7S5 IRT Y45 (1)

M10 x 15 x 4mm Bearing (2)
M10x 15 x4mm X771 > 5 (2)

M5 x 7 x Tmm O-Ring (1)
M5x7xTmmOY % (1)

s

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5x6.5x2.5mm 75 AAN—1

M5 x 7 x 1.5mm Brass Spacer (1)
M5x7 x 1.5mm 75 ZZAX—H— (1)

20T Pulley (1)
20T 7—1— (1)

20T Pulley Spacer (1)
20T7—

38T Pulley Flange (1)
3T 7—U—735>Y(1)

M4x7x25mmAR7 Y25 (2)

— () M3 x8mm FR EEMIR (2)

) —ZAR—H—

PR m
TIVEXTTH

WEIFTT7ETE—()

Bulkhead A (2)
NILIANY F—A(2)

~

Cero Spur Gear Locker (1)

Midship Belt 345 (2)
0O AN—F70vh—(1)

Ty Ry TNV 345 (2)

9w

Steering Arm (2)
ARTT7IVTT7—

P

M8 x 12.5mm Steering Post (2)
M8x125mm AT 7 VT RA B (2) L (2)

Solid Axle Outer Joint (2)

qub77xw779—

JaqArvkQ Front Solid Axle (1)
Za> rv )y F77 RV (1)

Cero Ultra Diff Bearing Housing
High Profile (4)
AvIVES TAIRTIVYT

Steering Link (1)
INDITNNATAT7AIV(4)

RAFTITIVT7 (1)

M3 x 8mm Titanium Low-Profile Machined Screw (2)

r'-‘lty l
Cero SSK Shaft (2) i

+0asSK¥ v 7 b+ (2)

112T Spur gear (1)
12T RIN—F7 (1)

() il

Cero Aluminum Motor Mount (1)
TIWZE—Z2—<U2 ()

Nl

Bulkhead B (2)
NILIA~NY F—B(2)

-8-



‘ Watching the Solid Axle Assembly And Center Gear Adaptor click here

3. Center Gear Adaptor & Solid Axle Assembl
Y R—=FTT7ET2— &)Y FTORIV OBAHT

ucnsron

(e Step1 ' Step2

38T Pulley
38T /=1 —

\

[

\

\
[
\
J

Solid Axle Body
vy k7Y
RIVRT 4 —

38T Pulley Flange
BTT-V=T5VY 7’

s
s
s
s
M3 x 6mm
Button Head Screw
REUANY FRY)1—
T;trcad Locker
222
Low Shenctn) s Solid Axle Outer Joint
e -7 -7 —_3 ~
Y Thread Locker VYUY NTIRVTIR=T a4k
s FvnyoaEl Y
s
s
7 s
s M3 x6mm
/ Button Head Screw P 4
s REIAY FRY 21— y
s
s
s
s
s .
. A e Assembled View
s xlox .
s Bearing 7 @ 7 X
s ~7IVY 7 ERAR]
,,,,,,,,,,,,,,,,,,,,,,,,,,,,, e et
|
Step3  Step 4
|
|
I
|
M5 x 10 x 4mm
Flanged Bearing )
TSYIRTUVY 7
20T Pulley Spacer
20T — 1 —ZAR—H—
4 s/
k- \ 20T Pulley 7
\ 20T 7—1— P 4 ym—————— =
s
M5x7 x 1.5mm 7 Y
Brass Spacer 4 Y
TSRAR—H— e s
s
W G - ¢ ¥
e I
s e
s 1
7/ g N, ] x
\ M5 x 8 x 2.5mm L e —\ 0 h #
Bearing y 7 Aluminum Gear Adaptor \ 4: -‘_" s "_e"
AP P \ FIWIETTETR— % -é' b~
! . s
s ’ ) o 4 o ‘ 3 J‘J':*
=l ¥ ’ p L ‘ e
4 L s £ - =
Z . B
v g \ ' L "',;-“_, v : ‘ : 4 e
v L P B 4 =
Y \‘. / -:_;-_ P / ‘* ‘ ‘ -\ =
/ " ( - ts
/ - T_ y 4 \“ ¥ 3
P 4 \ % o i
s 4 -
s / . s g
% .
-, 1121 Py P Assembled View
)= P N
. #H1L
, J

Thread Locker
222
RexsmEm
Low Strength / fE38%

Thread Locker
ESA=4 |

\ M10x 15 x 4mm
Bearing
7YV T

M3 x 6mm

Button Head Screw

REUAY FRY 21—

N

Solid Axle Outer Joint
VYUY STIRIVT 92— a( b




‘ Watching the Front And Rear Bulkhead Installation click here

4. Front And Rear Bulkhead Installation
707k & U7 INIVIANY FORSTL _UERSION 2.0

M5.5 x 10 Cooling Fan Mount
M5.5x10487 7>k

/Step 1 Step 2

Cero Aluminum Motor Mount
O 7IVIE—EZ— UV}

M2.5 x4 x 6mm
Spacer
ANR—H—

M3 x 8mm
Button Head Screw

REYAY FRT 12— P
s
e
M2.5x 4 x 6mm -
Spacer _ -
AR—=H—
s
s
s
M2.5 x 10mm s
Socket Screw _ -
Vv bR 21— _ Midship Belt 345
~ Ty RYy TNV b 345
e
- Midship Belt 345
- g Ty FYy TNV b 345
s
s
s
e
e
e
-
% / \
a M5 x7x0.2mm
b & Shim - ~
- DN e ~_
Thread Locker A ‘ 2 ~
222 L] ~
mE e -
Low Strength/{ER Ve ~
7 ~
Thread Locker Ve = ~
ESEPLL / -
s >~
e Step 3 S
7 ~
M3 x 6mm P 7
Button Head Screw P

REUANY FRY ) 1—

/ N
M5x7x Tmm

O-Ring
oy
Cero Spur Gear Locker P
A AN—=F70vH— ~
7
Ve
7
e
Ve
7
s
7
e
Ve
7
e
7
e

M3 x 6mm
Flat Head Screw

7IY ANy FRYJa1— /

-10-



‘ Watching the Front And Rear Bulkhead Installation click here

4. Front And Rear Bulkhead Installation
787k & U7 INIVIANY FOBSTLF

—UEQSI!!.’.V 2.0

/ 4.8mm
Step 1 " Ball Stud L=4
R—IVARY FL=4
M3 x6x Tmm
Spacer o
ZR—H— Steering Link

-
-~
-~
-
-
-~
-~
-~
4.8mm _ 7
Ball Stud L=4 ~
R—IVRZ Y FL=4 _ 7
fffffff - M3 x 8mm
Titanium Low-Profile Machined Screw
FH /fl’:ﬁ’s“)ll]l? 4

M4 x7x2.5mm 44

Bearing
R7UVYT

M4 x 6 x 0.2mm
Shim
PN

Bulkhead A
NIV~ B—A

Bulkhead B
NI~y KF—B

RFT7IVTIVY

|
|
|
|
|
|
|
|
A
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

M3 x 6mm
Flat Head Screw
IV ANy FRYJa1—

T

5mm Countersink Washer L—

SmMmRATFT VT Ty v —

Step 2

M5 x 8 x 2.5mm —

Bearing
N7V YT

-

M5 x6.5x2.5mm
Brass Spacer
TSAAR—H—

L

]

Steering Arm-R

AFT7VGT—L-R

Steering Arm - L /

RFTIVGT—LI-L

M5 x 8 x 2.5mm —_

Bearing
7V

M8 x 12.5mm .%
Steering Post :

RATT7V VTR

M3 x 6mm
Flat Head Screw
7Y ANy FRY)a1—

( Bulkhead B
NIVI A~y F—B

4.8mm Ball Stud L=4

-

4.8mm R—JLZAZ Y K L=4

/ : Bulkhead A

NI~y F—A

J

y




‘ Watching the Front And Rear Shock Tower Assembly click here ‘

5. Drivetrain Installation / BREIS/ R 7 LOEN{FLF

RSION 2.0

/ Cero Ultra Diff Bearing Housing High Profile
CAVINS TATRTYVGTNOIVGNATAT 7 IV

— '
Cero Ultra Diff Bearing Housing High Profile
AN S TAIRTIYITNIIV T NATAT7AIV

Assembled View
4037 N

Default Belt Tension Setting

Cero Ultra Diff Bearing Housing High Profile \
LAWK S FAIRTIYVT NIIVTNATAT 7LV

\¢*

Cero Ultra Diff Bearing Housing High Profile

CAVIVNS TFATRTI VT INOGIV T NATAT7ALIb
Assembled View
Az A

-

BENIVE TV 3 VRE

Front Note Position

HEEE

\ A=A

Rear

U /

-12-




Parts Include / BB ICSHB/IN—Y _LUERETOoN 2.
[

- o Oi

M3 x 3mm Set Screw (8) 4 8mm Ball Stud L=6(12)

M3x3mmtry A2 2~ (8) 48mm E—ILAE Y K L=6(12) M3 x 6 x 1mm Spacer (12)
M3 x6x Tmm AX—%—(12)
i R
RV M5 x 6mm Socket Screw (4) 4.8mm Stabilizer Ball (4) O
M25x6mm Vry FA2Y) 21—~ (4) 48mm ABE S A== (4) i
x 7 x 2.5mm Bearing (4)
h . MAx7x2.5mm X7 Y7 (4)

M3 x Smm Upper Deck Bolt Screw (2) oy

M3xSmm 7y I\—=F o ¥ KL 2RI (2) Stabilizer Locker (4)

ARESAY-Qrh—4)

M3 x 6mm Button Head Screw (16) w
M3 x6mm E2 A2 FA2) 2~ (16)

= _ Front Shock Tower -A (1) /B (1)

P 707 b2 a2 8T—-A0)/8(1)

4 8mm Ball Joint (4)
M2.5 x 10mm Socket Screw (4) o JON >
M25x10mm ¥4y FAZY 2~ (4) 48mm =T34k (4)

Bulkhead Cover-B(2) Rear Shock Tower-A (1) /B (1)
1 2Aay FhI—-8(2) UTav289—-A01)/801)

Bulkhead Cover~A(2)
UL 2Ay FhIt—-A2)

._ : .. V pa—

1.1mm Stabilizer (1) Twist Bar 19mm (2) 1.2mm Stabdlizer (1)
Limm ASESAY~(1) VAR BIS=19mm(2) 12mm AZESAY—(1)

..........................

Cero Ultra Graphite Upper Deck 55 (1)
TOOWES TIST7A4 b T —=F2#55(1)

-13.



6. Front And Rear Shock Tower Assembly
782k &V7 3y 727 -0 Fr

4.8mm

~

_ULpSIon 2

Ball Stud L=6

e
M3 x6x Tmm

R—IVRZ v FL=6

N

M3 x 6mm

Button Head Screw /'

RNy FRY)1—

J

M3 x6x Tmm

L 4 Spacer
é/ AR5
Bulkhead Cover - B
NIVI A~y FAIN—-B
o
Spacer
ANR—H—

4.8mm Ball Stud L=6
4.8mm R—JVLZAZ Y K L=6

Front Shock Tower - A
Zavkravi27—A

ﬁ" "‘Aym?_ X

1

R—IVAZ Y K L=6

M3 x6x Tmm
Spacer
AR—H—

Bulkhead Cover - A
NI~y FAN—-A

&%ﬁeﬁgrggnw Note : Please repeat steps for Right Side assembly.
Vi R 21— TERBIAAOMILIER Ty TEREELTZEL,
4 4.8mm )
Ball Stud L=6

l : M3 x 6mm

Button Head Screw
REUANY FRY1)1—

4.8mm
Ball Stud L=6
R—IVAZ Y K L=6
M3 x6x Tmm
Spacer
Rear Shock Tower - A ANR—H—

Y7vavy27—-A

=

M2.5 x 6mm
Socket Screw
Viry bA9Ja1—

TERBABOBILIER Ty TEEIRLTLEL,

[ Nofte : Please repeat steps for Right Side assembly. ]

-14-
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‘ Watching the Front And Rear Stabilizer Assembly click here

7. Front And Rear Stabilizer Assembly
787k &UTRAZESAF—OM{FF

—UERSION 2.0

Note: M3 x 3mm Set Screw does not need to

be tighten,just need to slightly touching

the stabilizer.

THEE M3x3mmty PRV Y 1—FRZ2ESA

HF—&@<Ov I LEVWTLREEWL, £y
R 1—BRE2ESA -8B
2feb. F—45—T7. )

-

|

RRESAH—KR—)L

ﬂ.
M3 x3mm

Set Screw
Yy bRV VJa—

Assembled View
#r ™

Note: M3 x 3mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
THEE - M3x3mmty FRVY1—ERZ2ESA
H—%@w< Oy 7 LEVWTLREL., Yy
PRV 1—RBREZESAHF— LB ST
o250 F—7—T7, )

|

M3 x3mm
Set Screw
ty bR 21—
M4 x7 x2.5mm 4.8mm
Bearing Ball Joint
1.1mm Stabilizer NAPZa b [
1.Imm RZ2ES A4 — ‘ J.
T; - -—
Stabilizer Locker
ARESAH—Oyh— 4.8mm
Stabilizer Ball

RRESAHF—KR—)L

M3 x3mm
Set Screw
Yy bRV Ya1—

M3 x3mm
Set Screw
ty bRV a—
] M4x 7 x 2.5mm 4.8mm d Assembled View
A Bearing Ball Joint @
1.2mm Stabilizer NDPZa R=byasrtr LY
1.2mm RZ2ES 1 H— ‘ J.
e - -_
{ =
Stabilizer Locker
ZEESAY -y H— 4.8mm
Stabilizer Ball

S

-15-




7. Front And Rear Stabilizer Assembly =S
7aY k& VTRAZESA Y —DOMFF REION 2.0

CEROU

‘ Watching the Front And Rear Stabilizer Assembly click here

-

M3 x 6mm
Button Head Screw
REUANY FRY)1—

M3 x 5mm
Upper Deck Bolt Screw
TYN—=TvF RILERY

Twist Bar 19mm
VAR FI—=19mm

M3 x 6mm
Button Head Screw "'
REINY FRI 1) 1—
M2.5x 10mm
Socket Screw
Voyy bR a1—

Cero Ultra Graphite Upper Deck 55
wavIVbS T5T774 8 T yIN—T v F55

Twist Bar 19mm
YA R FA—19mm

M2.5 x 10mm
Socket Screw
Vv kA7) 21—

Assembled View
4037 [N

-
-16-




Parts Include / #miIcE&HB/IN—Y

—UERSION 2.0

.

M3 x 4mm Set Screw (2)
M3x4mmEy F X7 1—(2)

Cero Suspension Pivot Ball 5.2mm L=4.5 (4)
O YRRV 3> ERY bR—)b52mmL=4.5 (4)

Cero Suspension Pivot Ball 5.2mm L=6.5 (4)
O YRRV 3Y ERY bR—Ib52mmL=6.5 (4)

4.8mm Ball Stud L=9 (4)

M3 x 6mm Button Head Screw (6)

M3 x6mm K& Ay FZ%5 U 1— (6) 4.8mm x 16mm Ball End (8)

4.8mmx 16mm R—JVIT > F (8)

M4 x 16mm Turnbuckle (4)

M4x16mm 2 =27\ 7 (4) Front Upper Wishborn Ball Cap 5.2mm (4)

JAVETYIN—Tqva
R—> KR—IbF ¥ v 7 52mm (4)
32mm Turnbuckle (2)
32mm Z—2\v )b (2)

38mm Turnbuckle (2)
38mm Z—>/\v )b (2)

Cero Ultra Knuckle (4)
LOvIVbZ Ty IV (4)

4.8mm R—JV X2 K L=9 (4) Cero Ultra Body Shield Upper-A (1) /B (1)
OIS KT —IVFE7vIN—-A(1)/B(1)

M3 x 5 x Tmm O-Ring (4)
M3 x5x TmmOY > % (4)

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm AN—1H—(2)

M3 x 6 x 3mm Spacer (10)
M3 x 6 x 3mm AXN—H—(10)

M6 x 10 x 3mm Bearing (8)
M6 x 10 x 3mm N7 1) > 5 (8)

4.8mm Suspension Pivot Bushlng (8)
48mm YAV 3V ERY F TV (8)

Upper Wishbone Spacer (8)
TYIN— T4y aR—2 ANR——(8)

Cero Ultra Outer
Shaft Hub 3mm (4)
tavIb b3S 7U2—

2% 7 F\T73mm (4)
Cero Ultra Body Shield Upper 70mm (2

OVIVES RT4Y—IVRT wiN— 70mm (2)

<>

Front Upper Wishbone A (2) Front Upper Wishbone B (2)
7OV c7yIN—=T10y a1 R=VAQ) Ay b7yN=U 4y 1R—B(2)

o P,

Cero Ultra Knuckle Plate - B(2)
taOJIbbSF+ /’]llx7’l/ I~ A( ) B(2)

-17-




‘ Watching the Front And Rear Knuckle Assembly click here

8. Front And Rear Knuckle Assembly
707k &VTFy7IVOR T

—UERSTON 2.0

[

Left / Zf

29.0mm
Front Upper Wishbone A
7aY 7 viN—
T4y aR—VA
Upper Wishbone Spacer
TYN—Tqya
R—2 AR—H—
\
4.8mm Suspension

Pivot Bushing
4.8mm P ANV 3>

ERy v Tvovg
Ve

Ceramic Grease
€SIV IIUR

M4 x 16 o
Turnbuckle Assembled View
2=V N\v b :@E_‘_L .
s
s
Upper Wishbone Spacer _ -
FYIN—Tqva
A= ZAR—H— /
p Step 2
s
s
s
s
s
s

Front Upper Wishborn Ball Cap 5.2mm
AV ET7YIN—T 4 v

s K= R—IbF v v 7 52mm

4.8mm Suspension
Pivot Bushing
48mm Y ARV 3>
ERy b Ty vy

2.0mm Hex Wrench / -
(Not Included) ~
20mmARL YT
BB EENTEYEEA. )
s
7

s
\ 2.0mm Hex Wrench -
(Not Included) |
20mmAfALYF
(HRAIIRREENTEYE LA, ) ‘ Note : Please repeat steps for Right Side assembly.
| THERBIARAOMILIER Ty TEEELTZEL,
- \ J
)77 Ceramic Grease
O s 1 e
Left / &= 28.5mm
Rear Upper Wishbone A
V77 IN—= M4 x 16mm
TayYaR_VA Turnbuckle
B2=VINv 1L
Assembled View
48 <7 91
Upper Wishbone Spacer PR, Ty
TYN—"Uqya
K= AR—H—
Upper Wishbone Spacer e
TYN—D14va s
R—Y ZR—4— e
s

e

Step 2

Front Upper Wishborn Ball Cap 5.2mm
JAYV 7 YyIN—T4 v
R—> R—IbF+v v 7 52mm

Note : Please repeat steps for Right Side assembly.
AR RABEDEIIER Ty TEBUIRLTIZEL,

[

)

J
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8. Front And Rear Knuckle Assembly
707k &UTFyIVOBRHT —UERSTON 2.0

|

ont Knuckle / 7>k -+v21b !
[

Left / 6 Cero Suspension Pivot Ball 5.2mm L=6.5 |

\

[

|

S 2 4.8mm x 16mm 4.8mm x 16mm
te p BallEnd 38mm Turnbuckle BallEnd
K=V B 38mm 2—> /Ny 7L R—IbTV K

O ARV 3Y

Step 1 / ERy FR—IV5.2mmL=6.5

~N
~
M3 x 6 x 3mm Spacer > o
M3x6x3 AN—H— > =
= ) x 2
~ <
h 65.0mm
~ : .
3 x6mm Step 4 ~ Assembled View
Button Head Screw ~ R
RavAy KRG 11— > < #HAI [N
~
Cero SSK Shaft
tRASSK¥ v 7 +

Cero Suspension Pivot Ball 5.2mm L=4.5
hd= i Sa o2 D4
ERY bR—IV5.2mm L=4.5

-

|

|

I

' |
|

I

|

Cero Ultra Knuckle ‘

Plate B ‘

hd=LoJ 17 o |

FyIIVTL—F B,

Cero Ultra Knuckle |
/tl:l'?)l/hiﬂ"yWI/ |

|

L ‘
|

O

M6 x 10 x 3mm
_ 7 Bearing
~ 75
-~
-~
-
-~
_ - k M3 x 6 x 2mm
- Spacer
-7 ANX—H—
- .
- M6 x 10X 3mm M5 6 3 Assembled View
> Bearing -
P RFUYY Egan #H 3T
7 M3 x 6mm
- Cero Ultra Outer Button Head Screw
Shaft Hub 3mm REUANY FRY)1—
M3 x5x 1Tmm tAvIVES TUR—
O-Ring ¥+ 7 F\T3mm /
ouxy 4.8mm Ball Stud L=9 Note : Please repeat steps for Right Side assembly.
48mm K—IVZA R Y K L=9 THE BIAROMEIIER Ty TER)ERLTEEL,

Step 5

Cero Ultra Body Shield
Upper 70mm

hd=1 1 S e

¥ — IV K7 v IN—70mm

M3 x 4mm
Set Screw
Yy F XY Ya1—

Cero Ultra Body
Shield Upper A
+avILEFS AT«
Y—=IVRT7 v IN—A

\
|
I
I
|
I
I
|
I
I
3mm 3} |
I
I
|
|

Note : Please repeat steps for Right Side assembly.
AR BAMOMILER T Y TERURLTIEE L, /

o
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8. Front And Rear Knuckle Assembly o,
707 &VTFy IV ORI —UERSION &

Rear Knuckle / V7+v71b
Left / &fil

Step 1

Ste p 3 Cero Suspension Pivot Ball 5.2mm L=6.5
tOHY ARV 3v
ERY bR—IV 5.2mmL=6.5

/

M3 x 6mm
Button Head Screw
REUAY FRY ) 1—

4.8mm x 16mm 4.8mm x 16mm \

Ball End Ball End M3 x6x3mm

F—IV R 32mm Turnbuckle F—Iv R ' Spacer
ANR—H—

32mm 2=\ 7L

X 2

Cero Ultra Knuckle

tOvIVbS Fv oL Cero Universal

Swing Shaft
o 1zZN\—H)b
RAVT%T b

I
|
I
I
|
I
I
|
I
I
|
I
I
|
I
I
|
I
55.0mm |
-~

M6 x 10 x 3mm M6x10x3
. ~ Beari x10x3mm
Assembled View o7 N, Bearing
. 7YY
AL 7
-
-~
s Cero Suspension Pivot Ball 5.2mm L=4.5
_ 7 OYAXY Y3
- ERy bAR—)V 5.2mm L=4.5
-~

Cero Ultra Outer

Shaft Hub 3mm
Assembled View

avILbS 7R —
M3x5x1mm ¥+ 7 b/\73mm
O-Ring
ouvy
43I

Note : Please repeat steps for Right Side assembly.
AR RABEOBIIER Ty TERVIRLTIZEL,
‘ 777777777777777777777777777777777777777777

Cero Ultra Knuckle
Plate A
R4=L7217
FyIIVTL—FA
M3 x6x3mm
Spacer
ANR—H—

4.8mm Ball Stud L=9
4.8mm A—JLZAZ Y FL=9

Note : Please repeat steps for Right Side assembly.
THEAE BIABOBEILIEA Ty TEBVRLTIEE L,

-20-



Parts Include / mlcEZ8HB/1\—Y

—UERSION 2.0

-

2.5 x 6 x 0.4mm E-Ring (8)
25x6x0.4mmEY >4 (8)

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mmO > % (4)

0O-Ring Cover (4)
oU>YTHAIN—(4)

Shock Piston (4 Holes) (4)
avIER A ER—IV)(4)

. '
Shock Silicon Cap (4)
Yavoy)aviy v 7 (4)

Shock Top Plastic Cap (4)
Yavo by TITERvyT(4)

S ——

M3 x 22mm Shock Shaft (4)
M3x22mm>av oo v 7~ (4)

Cero Big Bore Low Profile
Absorber Ball Cap (4)
oy SR7 a—7a774Ib
TIV—=N—=KR=IbF+vT(4)

M12.5 x 1.5mm O-Ring (4)

Aluminum Spring M12.5x 1.5mmO1) > 5 (4)

Base Cover 14mm (4)
TIVERTI VT
AN—ZAH/\—14mm (4)

Adjustable Ring (4)

HEE) 4 (4
ARE) 27 @ M1.4 x 14 x 20.5mm 5.75T Spring (2)

M1.4x14x20.5mm 5.75T R 71 5 (2)
(Yellow C2.7)

Ol

Upper Cover (4)
7 IN—7\— (4)

Bottom Cap (4)
RhLFvyT(4)

Oil Shock Body (4) .
Py SN M1.4 x 14 x 20.5mm 5.25T Spring (2)
FAIWY 3V THRTAA) M14x14%205mm 5.25T 27D 2% (2)
(Green C2.8)

‘ Watching the Oil Damper Assembly click here ‘

9. 0il Damper Assembly / A IV5E 2 1I\— DR FF

nernn 2.0

Shock Piston (4 Holes)

Step 4 \\\

vavIERLVER-I)

(Step 1
25x6x0.4mm >"J /
Ehine " Vi

EVVY

M3 x 22mm
Shock Shaft
2aviIvvT b

Step 5

Please pre-thread the ball end hole by using a M3 Screw.
) AVFAIVEANDBREIC. EIM3ZAEYTY—ILEES T,
—ER—ILF vy TR—IVICZ Yy TLTLEEW,

|-

Cero Big Bore Low Profile
Absorber Ball Cap
Ay IR7 O-707 711V
TIV—N—R—=bFvv T

CORRECT
EHE

|
|
|
|
., | SN
e Oil Shock Body [
AL avIRT 41— .
| Ceramic Grease
/ ‘ €SIV IIUR
|
| 0-Ring Cover
| oY »THhIN—
\ 5 | /
Bottom Cap INCORRECT
‘ RELFvyT & e
~N
~N
~N
> M2.9x 1.9mm N
M12.5x 1.5mm ~ O-Ring .
0O-Ring S ouvy
oyvy N
Adjustable Ring ~ -
LEE-D27 -
. N Y
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9. Oil Damper Assembly / A1 IL5 > 1\—DEFF _UERSTON 2.0
-

1.Fully extend the shock shaft until piston is at the bottom of shock body, \
while holding the shock upright fill shock oil to the level shown on the diagram to the left.
2av oIy 7 hESIVT. ERMUBY IV IRT A —DRETITLTTEL,

BHILYav Iy T FESIWT. YavIFMIVEERITRTDESITEALTLEEL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.

Upper Cover KB by INEINB LS. EX MV ELETICBELTTEL,. KEHRLEDET.
7 vIN—hIN— EX b OBBHEGEIFTTEL,
3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes
or until all air bubbles have been removed.
BEVavIVY I FESIVT. EXMUBYa v IRTAORETICLTTEL, BE
ThhE. YavIF/IVEHRELTTEL., KiEhHhaE3Ic. 54<50Wravy
EBEVTTEL,
4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
\

Shock Top Plastic Cap 2av ) AVF vy TEHDIC. Yav I RT A —IKBYHIFTTEL,
a3y by T TFvv S DROF A IVHRNTRZDBEEDRRETT .

5.Fully tighten the cap and clean off any excess oil.
FrvT7ELODYEYFIFZEBHIOT. WA IV EER>OTTEL,

é\ Shock Silicon Cap
PER VA= VE L B
#350 Silicone Oil
#3500 aAVF IV
INCORRECT CORRECT
FEH Qs
Install shock silicon cap on to shock body in an angle as shown,
it is normal for excess oil to leak out.
VavIRTA—ILYav o) AVF Py TERIUFITZ EEE

DEDFAIVHARNEY, TRREEDORKRTY. Y,

~N

-
-
Front / 7Ok

\

M1.4x 14 x20.5mm 5.25T
Spring
ATV

M1.4x 14 x20.5mm 5.25T
Spring
RATUVY

Aluminum Spring Base Cover 14mm Assem bled VIeW Aluminum Spring Base Cover 14mm
TIVERT) VG R=ZH/8—=14mm TIVERTY) VG R=ZH/N—14mm

., \%\Eﬁ ) . .




Parts Include / ®GICEHBIN—Y _YEDSION 2
4 \

18mm Turnbuckle (1)

18mm Z—> 3w &b (1) - 3mm Flat Head Washer (3)

3mm 73y bAY FT7v o+ —(3)
M3 x 3mm Set Screw (1) MO0.6 x 4.4 x 6_4T Spring (2)

M3x3mm+ty bR7U2—(1) Mo6x44x6 4TRTUVS (2)
4.8mm x 16mm Ball End (2)

4.8mmx 16mm R—JVIT > F (2) 4.8mm Ball Stud L=6 (1)
4.8mm R—JVAZ v FL=6(1)

BAG 7 h b
M3 x 6mm Button Head Screw (3) M3 x 8mm Button Head Screw (2) Battery Housing_C (2)

M3x6mmRZ Ay RAZ 11— (3) M3x8mmERZIAY RRI1Ja1—02) NyTFU—N\IIV5 C(2)
Battery Housing_D (2)

h Ny FU—=N\II25 D(2)

M3 x 6mm Flat Head Screw (7)
M3x6mm 75w bAY FXY 1) 12— (7)

h Battery Housing_E (2)

Ny T)—=I\NTI VT _E(2)
M3 x 8mm Flat Head Screw (3)
M3x8mm 75y kAY FXZ 21— (3)

M3 x 8_8mm Flat Head Screw (1)

M3x8 8mm 75wy kAw FXT 1) 12— (1)
M3 x 10mm Button Head Screw (1)
M3 x10mm RZ Ay FX71)21—(1)

—— )
Battery Housing_A (1)
M3 x16mm Set Screw (2) Ny TIV=I\IIVT _AQ1)
M3x16mm -ty FXZ 11— (2) Battery Housing_B (1) %elr:(l) 45752,;-‘;'\40;[5 (IJ)(1)

Ny TU—=I\TIV5 _B(1) )

‘ Watching the RC Unit Installation click here ‘

10. RC Unit Installation / RC =y FOERW{TIF h ug_ﬂ ny 2

~
Step 1

3mm Flat Head Washer
3mMm 73y Ay ROy v —

/K Servo (Not Included) - - - - - - - - - - - - - - - - - - - - ===
H—RERIEEENTEYEEA. ) -7 Ste 2
3mm Flat Head Washer _ - - p
3mm 75y bAY ROy v — _

4.8mm

Cero Servo Mount Ste p 3 11.6 °

O y—RIIU b \

M3 x 8mm _ Ball Stud L=6
Flat Head Screw P R—=IVAZ v K L=6
5y bAy KRS 1— ~ Step 4 et

wr

Servo Saver 23T

Assembled View Ytz 237
e M3 x6mm
:%H._‘L Button Head Screw

REUAY FRIY 21—




‘ Watching the RC Unit Installation click here ‘

10. RC Unit Installation / RC1.='v FOEY{FLF
-

—UERSTON 2.0

4.8mmx 16mm

Ball End
R—=IbTVF
Receiver
(Not Included)
Ly—nN—
(HREIEEENTEYEEA. ) 40 x 40 x10mm Fan
(Not Included)
40 x40 x10mm 7 7 >
(HmIEEaENn
TEVEEA. )
Double Sided Sticky Tape —————+
mET—7
M3 x 10mm Button Head Screw
M3 x10mm RZ Ay FRY1)1— ——

M3 x 6mm
Flat Head Screw
75Y Ny FRY)21—

18mm Turnbuckle
18mm 22—y )b

Om —

4.8mm x 16mm
Ball End
R—ILIV K

b )

ESC (Not Included)
ESC (HBRITIERFhTEYEEA. )

mET—7

Double Sided Sticky Tape

O o

43.7mm

Assembled View
4037 [¥]

Cable Duct At The Green Zone
G)—=VBSDTr—TIVEBTY .

Cable Duct
T—7IVER

~
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10. RC Unit Installation / RC1.='v FOEY{FLF

_ULRSIonN 2.0

-

M3 x 8mm
Button Head Screw
REUAY FRI 21—

MO.6 x 4.4 x 6_4T Spring
M0.6x4.4x6_4TR TG

M3 X 16mm /

Set Screw
Yy bRV a1—

/

Battery Housing _B
Ny TU=N\IIVYJ B

M3 x 6mm =~
Button Head Screw
REIANY FRI 1) 21—

T

Battery Housing_D
Ny FU—=N\IIVY D

Battery Housing_C

Ny TY=IN\IIV5_C

Battery Housing_E
Ny TFV=N\TIVJ E

M3 x 8_8mm Flat Head Screw
M3x8 8mm7T Sy Ay FRY)1—

Flat Head Screw
7Y ANy FXY)a1—

M3 x3mm
Set Screw
ty bR VJa1—

0 Motor (Not Included)

64 Pitch 29T Pinion Gear E—2—(RAIIEEE
(Not Included) hTEVEEAR. )
64Ky F2OTE =4 X7
(HRIEEENTEYEEA. )

\. J

MO.6 x 4.4 x 6_4T Spring
MO0.6x4.4x6_4TRAT U

10mm

M3 X 16mm

Set Screw
ty bR )a1—

\ Battery Housing _A

Ny F)=INGIVT A
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Parts Include / #micEZ&HB/I\—Y

ULRSION 2

.

Flanged Nut - 4mm (4)
7Z7IFy b -4mm (4)

Upper Bumper Holder (1)
Ty IN—INVIN—=RILE— (1)

TPU Bumper (1)
TA—=LINVIN—(1)

Front Body Post (2) Cut/Av bk
787 FRT7T4—KAF(2)

Rear Body Post (2) Cut/Av b

VT RTA—KZ b Q)

Cero Rear Graphite Body Plate (1)
QU753 774 b RT4TL— (1)

Aluminum Upper Bumper (1)
TIVZT v IN=I\VIN—(1)

- A

M3 x 6mm Button Head Screw (4)
M3 x6mm RZ Ay FX5Y) 12— (4)

M3 x 8mm Button Head Screw (2)
M3 x8mm RZUAY FX7 1) 1—(2)

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ ANy FX7 1) 21— (2)

M3 x 8mm Flat Head Screw (4)

M3x8mm 75w kA FXT1) 21— (4)

Bumper (1)
ININ—(1)

11. Front And Rear Body Post Assembly
787k &ITRT4— KX POSFIF

‘ Watching the Front And Rear Body Post Assembly click here ‘

_UERSTON 2.0

-

-~

Aluminum Upper Bumper
FIVET v IN—INVIN—

TPU Bumper
T+ —LINVIN—

Front Body Post
7ar bR
T4—KAF

M3 x 8mm
Flat Head Screw
T7IY by FRYYa1—

~

M3 x 8mm
Button Head Screw
REAIANY FRY)1—

M3 x 8mm
Flat Head Screw
75y ANy RRY ) a1—

M3 x 6mm
Button Head Screw
REUAY FRY ) 1—

Upper Bumper Holder
TV IN—INVIN—RIVH—
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11. Front And Rear Body Post Assembly
787+ & V7 RT4— KA PORYFF _yEpsron 2

/ - M3 x 6mm
I
Rear /)7 Button Head Screw

Rear Body Post REUANY FRY)1—

UTRF 1 —RZ b * L

Cero Rear Graphite Body Plate
€A U797 74 bRT4TL—b Rear Body Post
UT7RT4—KRR b

ﬁ M3 x 10mm

~ Button Head Screw
REIANY FRI 1) 21—

M3 x T0mm
Button Head Screw
REUANY FRY V21— —

Flanged Nut - 4mm
757YFw b -4mm

Note : Please repeat steps for Right Side assembly.
THEHEBIABOMEILER Ty TERUIRLTIEEL,

Final Assembled View
AR 4A NN
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DRIVER

#E)

DATE

15 . 87 - 2823

FINAL POSITION (V3175

BESTLAP (B fERED)

LORCUIT =1  SACC LLASS wm) ] BLINKY
ugnqrnﬂ 2 W pLAcE (2 U mmwaor zw) OUTDOOR (£5Y) OPEN STOLH
pREemeeRn = W TRALK ¢530) asewauTcew) [ canper oww) | L) MODIFY
1/10 SCALE RADIO LONTROL TOURING CHASSIS W 7eacrion iz [ Higy & meprum (=) [ Low ()
SETUP SHEET W 7RACK CONDITION (S5 AATEE) ] BUMPY ()
SOLID AXLE Dovr. RIDE HETGHT
(E#EER) |V seoo (EH) R (Bt 55)
ALLOWED UFPFER i 01t (RRE) 5.2 mm
i O] eemr &) 3 HINGFPIN # e
\J . = mnr
CRE/ER) 3 ) CAMBER ANDLE
-y ) wr/e == HEX 3 ”2‘””_,’,’ %g) JOLES (sMER) 15 °
. THICKNESS 3 o N _
pupoy 2 BUMF Q 1.7 o P —
< 3
GER) STy pp e 1INKAGE SPRING (%) 1.2
ABSORB TWIST BAR PLACED INNEF SFACER 3YRIaIC ing e
SFPACER O HORIZONTAL 1 o | ellow DROOP (BEE1T12)
Py BLADDER FOANM 33
2 K O verrca (HETEERE4) -3 mm
argen ves [ mo 00UNSTOP
BEARING| REBOUND (%) (ﬁﬁ’éﬂtf‘ﬁms 6
FOLLING HOUSING 0 % 207
SHIMS
1 oo lﬂgfﬂ [ASTER (FEF) TOE ANGLE (ﬁ;ﬁ)
ACKERMAN SFACER LOWER WISHPONE SHIMY = 4
CEAR DIFF 500! (80 RIDE HETGHT
(EHREEE) OIL () (R 26)
Gear (#) ¢ 350 rmy
(HRE/ER) AOLLING CAMBER ANOLE
5K SHIMS PISTON (BE)
— /s HEX 3 2 3 @ HouEs IR s e
Puddy 3 wn THICKNESS o o L
(RE) ¥ 2
- LOWER WISHBONE SHIMS SPRING (#5%) SWAY BAR (P15iR)
ABSORB Oves BODY 3gacing 1.1 ommr
SPACER Q0 SHIELD UPFER LINKAGE | reen " oRooP hERR)
0 1 ALLOWED INNEHR SPACER BLADDER FOAM
CHETEE ) 38
1 o vES I:’ " ==
DOWNSTOP
,,,Em REBOUND (3%55) (FR% AL BRA)
BFEARING 0 % —4'8 il
TWIST BAR PLACED HOUSING
o O HORIZONTAL  gpo TOE ANGLE (57%5)
- e 6 Lowen LASTER (if3) R
o K O uerricas o O y - 2
REAR BODY POST
PLACED

O 6/ STRULTURE i

M &/5 STRULTURE

M
v MOTOK MOUNT SCREWED FOSITIONING
@ DELT TENSION ALLOWED

M M

SCREWED
M YES [ YES USED SET
Onoe SCREW

M a

M HORIZONTAL
O UERTICAL

F

FRONT THREAD 188 rror
REAR THREAD 187 ror
WHEELBASE 257 o1

W) HIFHIO %) HUFTYH

WEIGHT 1320 ¢
LOMMENT:

I-'I.’ﬂl”' R ) I Lr SPUR GEAR x5 106 T | 64,170y | PINION GEAR 7=3Ti5) 34T

;‘”;/B;)pﬂ(//yp 36X y 4 Zex MOTOR (%)  MAGNUM 13.5 BATTERY (&) IP 6000 MAH

(B& B 1E)

INSERT SET 7/ SET ESC (%) HW XR10 Stock SERUO (A=) Power HD R15

wHEEL SET / SET Bopy (=% Twister wIve (R®)  Std

TIRE TRERTMENT _ miniey — ff — miniyy | FINAL DRIVE RATIO (&vt) (SPUR/PINION 41.9):1 = 5.92




( CERO ULTRA VER2.0) Final Gear Ratio Chart / (CERO ULTRAVER2.0) 7714 FIVF7 LI FFv—h

Raio No. OF 48 PITCH PINION GEAR
1.90 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46
84 10.64| 9.98| 9.39| 8.87| 840 7.98| 7.60] 7.25[ 6.94| 6.65
83 10.51] 9.86| 9.28| 8.76] 8.30| 7.89] 7.51 7.17| 6.86] 6.57| 6.31
82 10.39] 9.74| 9.16] 8.66| 8.20( 7.79| 7.42| 7.08| 6.77[ 6.49| 6.23] 5.99
R 81 10.26| 9.62| 9.05| 855/ 8.10[ 7.70| 7.33] 7.00| 6.69 6.41 6.16] 5.92| 5.70
m 80 10.13| 9.50( 8.94| 8.44| 8.00[ 7.60] 7.24| 691 6.61] 6.33] 6.08 585 5.63] 543
G 79 10.01] 9.38| 883| 834 790[ 751 7.15 6.82[ 6.53] 6.25| 6.00 577 5.56| 5.36| 5.18
78 9.88] 9.26| 8.72( 823| 7.80] 7.41[ 7.06| 6.74] 6.44] 6.18] 5.93| 5.70| 549 529| 511 4.9
m 77 9.75| 9.14| 8.61 8.13| 7.70f 7.32| 6.97| 6.65| 6.36] 6.10( 5.85| 5.63| 542| 523 5.04f 4.88] 4.72
o 76 9.63] 9.03| 849 8.02| 7.60| 7.22| 688 6.56| 6.28/ 6.02| 578 555 535 5.16] 4.98| 4.81| 4.66[ 4.51
n 75 9.50| 8.91| 838 7.92| 750 7.13| 6.79] 6.48| 6.20[ 594| 5.70| 548 528 5.09] 4.91| 475 4.60] 4.45 4.32
T 74 9.37| 8.79| 827 781 740 7.03[ 6.70| 6.39] 6.11| 586| 5.62| 541 521 5.02] 4.85 469 454 439 426 4.14
QO 73 9.25| 8.67| 8.16[ 7.71] 7.30| 6.94 6.60] 6.30] 6.03 5.78| 555 533 514 4.95| 4.78| 4.62| 4.47| 433 4.20[ 4.08] 3.96
= 72 9.12) 855/ 8.05 7.60| 7.20| 6.84[ 6.51 6.22| 595/ 570 547| 526 5.07] 4.89) 4.72| 456 4.41| 4.28]| 4.15 4.02[ 3.91 3.80
o 71 8.99] 843| 794 749| 7.10| 6.75| 6.42( 6.13| 587 5.62| 540( 519 5.00[ 4.82| 4.65| 450, 435 4.22| 4.09| 397 385 3.75 3.65
[o'e) 70 8.87| 831 7.82[ 7.39] 7.000 6.65 6.33] 6.05| 578 554| 532 512 493 4.75| 4.59| 4.43[ 4.29| 4.16| 4.03[ 3.91] 3.80] 3.69] 3.59| 3.50
< 69 8.74| 819 7.71 7.28| 690 6.56] 6.24| 5.96| 5.70| 546 524 5.04| 4.86] 4.68| 4.52| 437 4.23]| 4.10| 3.97| 3.86] 3.75| 3.64| 3.54| 345/ 3.36
LL 68 8.61 8.08) 760/ 7.18| 6.80| 6.46| 6.15| 587 5.62| 538| 517 4.97| 479 4.61] 4.46] 431 417 4.04] 3.92| 3.80| 3.69] 3.59[ 3.49| 3.40] 3.31 3.23
0 67 8.11 7.60[ 7.15| 6.76] 6.40| 6.08 5.79| 5.53| 5.29| 5.07( 4.86| 4.68] 4.50| 4.34| 4.19] 4.05| 3.92| 3.80] 3.68[ 3.58| 3.47| 3.38] 3.29( 3.20| 3.12] 3.04| 2.97
(o) 66 8.36| 7.84| 7.38] 6.97| 6.60] 6.27 597| 5.70| 545 523| 5.02| 4.82| 464 4.48] 432 418 4.05 3.92| 3.80[ 3.69] 3.58 3.48| 3.39] 3.30| 3.22| 3.14] 3.06| 2.99
Z 65 8.23| 7.72| 7.26| 6.86| 6.50| 6.18| 5.88| 5.61| 537 515| 4.94| 4.75| 457 441 4.26| 412 3.98| 3.86| 3.74 3.63] 3.53| 3.43| 3.34] 3.25 3.17[ 3.09] 3.01] 294 287
64 7.60] 715/ 6.76] 6.40| 6.08| 5.79| 553 5.29| 5.07| 4.86| 4.68| 450 4.34[ 4.19] 4.05| 3.92| 380/ 3.68] 3.58| 3.47| 3.38] 3.29| 3.20] 3.12) 3.04f 297 2.90| 2.83] 276
63 7.04)] 6.65| 6.30] 5.99| 5.70| 5.44| 520 4.99| 4.79] 4.60] 4.43] 428 4.13[ 3.99| 3.86| 3.74] 3.63] 3.52| 3.42| 3.33] 3.24 3.15] 3.07] 2.99] 292 285 2.78| 2.72| 2.66
62 6.54] 6.20| 5.89[ 5.61 5.35| 512| 491 4.71]| 4.53] 4.36] 4.21] 406/ 3.93| 3.80| 3.68 3.57| 3.46( 3.37| 3.27] 3.18] 3.10[ 3.02| 2.95| 2.87| 2.80| 274 2.68| 2.62| 2.56
Ratio No. OF 64 PITCH PINION GEAR
1.90 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 | 27.00 | 28.00 [ 29.00 | 30.00 | 31.00 | 32.00 | 33.00 | 34.00| 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00 | 44.00 | 45.00 | 46.00 | 47.00 | 48.00 | 49.00 | 50.00 | 51.00 | 52.00 | 53.00 | 54.00 | 55.00 | 56.00 | 57.00 | 58.00 | 59.00 | 60.00 | 61.00 [ 62.00 | 63.00 | 64.00 | 65.00
112.00] 10.64| 10.13| 9.67| 9.25| 8.87| 851| 8.18] 7.88| 7.60| 7.34| 7.09| 6.86] 6.65
111.00| 10.55| 10.04] 9.59| 9.17| 8.79| 844| 811| 7.81| 7.53| 7.27| 7.03| 6.80| 6.59 6.39
110.00| 1045 9.95] 9.50| 9.09] 871 836 804 7.74| 7.46| 7.21| 6.97| 6.74| 6.53] 6.33] 6.15
109.00( 1036 9.86| 941 9.00| 863| 828 7.97| 767| 740 7.14| 6.90| 6.68] 6.47| 6.28| 6.09] 5.92
108.00| 10.26] 9.77| 9.33| 892| 855 821| 7.89| 7.60| 7.33| 7.08] 6.84| 6.62| 6.41 6.22| 6.04] 5.86| 5.70)
107.00f 1017 9.68( 9.24| 8.84| 847 8.13| 7.82| 7.53| 7.26| 7.01| 6.78| 6.56| 6.35| 6.16] 598 5.81| 565 549
106.00] 10.07) 9.59] 9.15| 876 8.39] 806) 7.75| 746 7.19| 6.94| 6.71] 6.50| 6.29] 6.10] 592 575 559 544 530
105.00| 998 9.50| 9.07[ 867 831 798 7.67| 739| 7.13| 6.88| 6.65 6.44| 6.23] 6.05| 587 570 m.& 539 525 5.12
104.00| 9.88] 941| 898| 859 823) 7.90) 7.60[ 7.32| 7.06| 6.81| 6.59| 637 6.18] 599 581 m.E 5.34| 5.20| 5.07| 4.94
103.00) 9.79] 9.32| 890| 851| 815 7.83] 7.53] 7.25| 699| 6.75| 6.52| 6.31| 6.12| 593| 576 559 544| 529 5.15| 502 4.89| 4.77,
102.00| 9.69| 9.23| 8.81| 843| 8.08| 7.75| 7.45| 7.18| 6.92| 6.68| 6.46] 6.25| 6.06| 5.87| 5.70] 5.54] m.ﬁ_ 524| 510| 4.97| 4.85| 473] 461
2 [101.00] 960] 9.14] 872] 834] soof 768 738 7.11| 685 662 640] 6.19] 6.00| 582| 564 548 533 519 505 4.92| 480 468 457 446
A 100.00| 9.50] 9.05| 864| 826 7.92| 7.60| 7.31| 7.04] 6.79] 655| 6.33] 6.13] 594 576 559 543 mh& 5.14| 5.00| 4.87| 475| 4.63] 4.52 4.32
a_._-_% 99.00 | 9.41| 896| 855 818 7.84| 752 723 697| 6.72| 649| 6.27| 607 5.88| 570| 553 537 523| 508 4.95| 482 4.70| 459 4.48] 4.28| 4.18
98.00 | 9.31| 887| 846| 810| 7.76] 7.45| 7.16] 6.90| 665 642| 621| 6.01| 582 5.64| 548| 532 5.17| 5.03| 4.90| 4.77| 4.66| 4.54| 4.43 4.23| 4.14] 4.05
& o700 [ 022] 878 8.38| 8.01| 768 7.37| 7.09] 6.83] 6.58| 636| 6.14] 595| 5.76] 558 542| 527| 512| 4.08] 4.85| 4.73| 4.61] 4.50] 4.39 4.19] 4.10] 4.01| 3.92
W 96.00 9.12| 869| 829 7.93| 7.60] 730 7.02| 6.76] 6.51] 6.29] 6.08] 5.88 5.70| 5.53| 5.36| 521 5.07| 4.93| 4.80| 468 4.56| 4.45| 4.34] 4.15| 4.05| 397 3.88] 3.80]
o) | 9500 903 860] 820] 7.85| 7.52| 7.22| 6.94| 6.69] 645 622 602 582| 564] 547| 531 516] 501] 488 475] 463 4.51| 4.40| 4.30 410] 4.01| 392| 384 376 3.68
T 94.00 8.93| 850 812 7.77| 7.44| 7.14| 6.87| 661 6.38] 6.16] 595 576| 558 541) 525| 5.10| 4.96| 4.83| 4.70| 458 4.47| 4.36| 4.25 4.06) 3.97| 3.88| 3.80| 3.72| 3.64] 3.57
[3) 93.00 8.84| 841| 803 7.68 7.36| 7.07| 6.80] 6.54] 6.31] 6.09] 589 570 552| 535| 520 5.05| 4.91| 478 4.65| 453| 442| 431 4.21 4.02| 393 3.84) 376 3.68] 3.61] 3.53| 3.46
= | 92.00 8.74| 832 795 760 7.28| 6.99| 6.72| 6.47| 6.24]| 6.03| 583| 5.64| 546 530| 514 4.99| 4.86| 472| 4.60| 448 437| 426| 4.16 397 3.88] 3.80| 3.72| 3.64] 3.57] 3.50| 3.43| 3.36
m 91.00 865 823 7.86] 7.52| 7.20| 6.92| 6.65| 6.40| 6.18] 596| 576 558 540| 524 509 4.94] 480 4.67| 455 443| 432[ 422] 412 3.93] 384) 376| 3.68] 3.60] 3.53| 3.46] 3.39] 3.33] 3.26]
<t [ 90.00 8.55| 8.14| 7.77| 7.43| 7.13| 6.84| 658 6.33] 6.11] 590| 570 5.52| 534 5.18] 503 4.89] 475 462| 450 4.38| 428 4.17| 4.07 3.89] 3.80] 3.72| 364 3.56| 3.49| 3.42| 3.35| 329 3.23] 3.17]
© | 89.00 8.46| 805 7.69] 7.35| 7.05| 676 6.50| 6.26| 6.04| 583| 564 545 528| 512 4.97| 4.83] 4.70| 4.57| 445 434 423 4.12] 403 384] 3.76| 368 360| 3.52| 345 338| 3.32] 3.25| 3.19] 3.13| 3.07,
L. | 8300 | 836 7.96| 7.60| 7.27| 6.97| 6.69| 6.43| 6.19] 597| 577 557[ 5.39] 5.23] 507 4.92| 478 4.64[ 4.52| 440] 429] 418 4.08[ 3.98 3.80| 3.72| 3.63| 3.56| 3.48| 3.41| 3.34| 328 322 3.15| 3.10[ 3.04| 2.99
o 87.00 827 787| 7.51] 7.19] 6.89 661 6.36] 6.12] 590 570| 551 533 517| 5.01| 4.86| 4.72| 4.59| 4.47| 435 424 413 403] 394 376] 3.67| 3.59] 352| 344 337| 331| 3.24] 3.18| 3.12| 3.06] 3.01] 295 2.90
O |8600| 817 7.78] 7.43| 7.10] 6.81] 6.54 m.NM_ 6.05| 584 563 545 527| 511 4.95| 4.81| 4.67 A.& 442 430] 419 4.09[ 399] 3.89 371| 3.63]| 3.55| 3.48| 3.40| 3.33| 327| 324 3.18[ 3.12| 3.06| 3.01| 2.95| 2.90| 2.85
Z [ 85.00 769 7.34] 7.02| 673 646| 6.21| 598 577| 557| 538 521] 505 4.89| 4.75| 4.61| 4.49| 4.36| 4.25| 4.14| 4.04] 3.94| 3.85 367] 3.59| 3.51] 344| 336 330 323 3.17| 3.11| 305 299 294 288| 283 278 274
84.00 7.25| 6.94] 665 638 6.14] 591| 570 550| 5.32| 5.15| 4.99| 4.84] 4.69| 4.56| 4.43| 4.31] 420 4.09] 3.99] 3.89] 3.80 3.63| 3.55| 347| 340| 333 3.26| 3.19| 3.13| 3.07| 3.01] 296| 290 2.85| 2.80] 2.75| 2.71] 266
83.00 6.86] 6.57]| 6.31] 6.07| 584| 563 544| 526| 5.09| 4.93| 4.78| 4.64| 4.51| 4.38| 4.26| 4.15] 4.04]| 3.94] 3.85| 3.75 358 3.50| 343| 336| 329 322| 3.15[ 3.13| 3.07[ 3.01] 2.96| 2.90| 2.85| 2.80] 2.75] 2.71] 2.66] 2.62
82.00 6.49| 6.23| 5.90| 577| 556 537| 519| 5.03| 4.87| 4.72| 4.58] 4.45| 4.33] 4.21] 4.10] 3.99| 3.90| 3.80[ 3.71 3.54| 346 339] 331| 325 3.18| 3.12| 3.05| 3.00] 294] 2.89| 2.83| 278 2.73| 2.69| 2.64| 2.60| 2.55 2.51
81.00 6.16] 5.92| 570| 550/ 531] 513| 4.96] 4.81| 466 453] 440 428 4.16] 4.05| 395/ 3.85| 3.75| 3.66 350 342| 335 327| 321 3.14] 3.08[ 3.02] 296 2.90| 2.85| 2.80| 2.75| 2.70| 2.65| 2.61| 2.57| 2.52| 2.48| 2.44
80.00 5.85| 5.63| 543 524| 507 4.90| 4.75| 4.61| 4.47| 4.34]| 422 4.11] 4.00[ 3.90| 3.80] 3.71| 3.62 345 338 330 3.23] 3.17| 3.10] 3.04] 298] 2.92| 287| 281] 276| 271] 267 262 2.58] 2.53] 2.49| 245 2.41] 2.38
79.00 556 5.36] 518 500 4.84] 469 455] 441 429 4.17[ 4.06| 3.95| 3.85| 3.75| 3.66] 3.57] 3.41| 3.34| 3.26] 3.19] 3.13| 3.06) 3.00( 2.94| 289 283 2.78| 2.73| 268 2.63] 259| 2.54| 250 246| 2.42| 238 235 231
78.00 529| 511 4.94| 478| 4.63| 449 4.36] 4.23] 4.12| 4.01| 3.90| 3.80] 3.71| 361 3.53 3.37| 3.20] 322| 3.15] 309 302 296] 2.91| 3.15] 2.80[ 274] 269] 265 2.60] 256] 251| 247] 243 239 235 2.32] 228
77.00 5.04| 4.88| 4.72| 457| 443] 430) 4.18| 4.06] 3.95| 3.85| 3.75| 3.66| 3.57| 3.48 3.33] 325 3.18| 3.11] 3.05| 2.99| 293| 2.87| 281 276] 2.71| 2.66| 2.61| 257 252| 248] 244 240 236 2.32| 229| 225
76.00 481 466| 4.51| 438 425 4.13| 4.01] 3.90| 380 3.70] 361 352 344 3.28] 3.21] 3.14] 307 3.01] 295 289] 283| 278 2.72| 2.67| 263 258 2.53| 249 245 241| 237 233 229 226] 2.22
75.00 4.60 4.45] A.wM_ 4.19] 4.07| 396 3.85| 3.75| 3.65| 3.56| 3.48| 3.39 3.24| 317 3.10| 3.03] 297 291 2.85] 2.79] 2.74| 269| 2.64| 259 2.54| 250 246 242| 2.38| 234 230 2.26] 223] 219
74.00 439 426 414 4.02] 391 380 3.70] 3.61] 3.52] 3.43] 3.35 3.20] 3.12| 3.08] 2.99] 2.93| 2.87] 281 276| 2.70] 265 2.60] 2.56| 2.51| 247) 242| 238) 2.34| 230 2.27| 223 N.No_ 2.16]




Spare Parts & Optional Parts /| AN7/I\—") & F 73+ Ivix—

N
a
>

2
1y
igs'igi

ik,
tHifely

0.0
(JSJE)

3RAC-BE4816/V3
4.8mm Ball Cap Set
-16mm_V3

48mm A—)F vy Ty b
-16mmV3

3RAC-BS48032/TE
7075 Aluminum 4.8mm
L=3.2 Roll Bar Ball

(10pcs) - Teflon Coated

70757 )b 24.8mmL=3.20—)L/\—
R—b (10f8) -F70>3—iFH

3RAC-BS4806/TE
7075 Aluminum 4.8MM
Ball Stud L=6 (10 pcs)

- Teflon Coated

7075711 S4.8MM F—ILRZ Y K
£6mm (10pcs) -

3RAC-ER1003

E-Clip 1.0x3x 0.2 - 10pcs
EV 1)y 71.0 (W) x3
(5MZ) 0.2 (B FE)-1042

3RAC-ER2506

E-Clip 2.5x6 x 0.4 - 10pcs
EV 1)y 725 (N1Z)x6
(5MZ) x0.4 (B FE)-10%2

3RAC-P5

P50 Ring (4.8 X 1.9mm)
(5pcs)

P50-1) >4 (48X 1.9mm)
(5pcs)

o ©O

c::"

3RAC-P3

P3 ORing (2.8 X 1.9mm)
(5pcs)

P30-1 % (28X 1.9mm)
(5pcs)

¥250 ¥2000 77E¥a-7Fcvs  ¥1530 ¥250 ¥150 ¥150 ¥150
3RAC-DP09 SAK-C101 SAK-C101/A SAK-C101/B SAK-F79A SAK-F79B SAK-F79/V2
Big Bore Piston 1.1x 4 Gear Differential Set Gear Differential Housing M3.6 x9.5x 0.1 Spacer Metal Differential Gear Set Metal Differential Gear Set Metal Differential Gear Set
EvIR7EVR R For 3RACING Cero For 3RACING Cero --For 3RACING Cero 10T For SAK-F79 18T For SAK-F79 (10T &18T)
1.1x4 3RACING Cero A 3RACING Cero A 3RACING Cero SAK-F79 A SAK-F79 A AT IETEY b
avIV kS 777y b tOovibh> M3.6x9.5x0.1 AT IFTEY F 10T ARIVTIFTEY M 18 (10T &18T)
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SAK-C101/C SAK-C101/D SAK-C101/E SAK-C102 SAK-C103 SAK-C104 SAK-C104/AL
Front Pulley Housing Diff. Outer Joint 2mm SAK-C101/E Diff. Quter Joint Front Solid Axle Main Body Centre Pulley 20T Main Graphite Chassis Aluminum Main Chassis 2mm
For 3RACING Cero Ultra For 3RACING Cero FWD 2mm For Cero Sport For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
taovibk> 7av b 3RACING Cero FWDF 3RACING Cero Sport f 3RACING Cero Ultra 3RACING Cero Ultra 3RACING Cero Ultra 3RACING Cero Ultra Fi
T=)=N\9IVy TI7TIR=T34Y F2mm TITUR=J34Y F2mm 7avbvUy RT79RIV £y a—=7—1)=2T AV GIT7A b v— AV GIT7A b=
¥600 ¥1000 ¥1000 Ak ¥2000 ¥2400 ¥8000 ¥8000
SAK-C105 SAK-C105/V2 SAK-C106 SAK-C107 SAK-C108 SAK-C109 SAK-C110
Graphite Lower Wishbone Graphite Lower Wishbone Rear Graphite Lower Wishbone Front Lower Damper Ball Mount ~ Rear Lower Damper Ball Mount  Suspension Pivot Bushing 4.8mm  Suspension Pivot Bushing 5.2mm
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero Ultraf 3RACING Cero Ultrafd 3RACING Cero Ultraf 3RACING Cero Ultraf 3RACING Cero Ultrafg 3RACING Cero Ultrafl 3RACING Cero Ultrafg
55774 b 55774 kO — V795774 b T 7Yk FMIEYIN— Y7 FHA YV IN— EAYARY Y3 ERY LOYARY Y3V ERY
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SAK-C111 SAK-C112 SAK-C113 SAK-C116 SAK-C117 SAK-C118 SAK-C118/A
Downstop Mount M5 Bowed E-Ring M6 Bowed E-Ring Aluminum Bulkhead Aluminum Motor Mount Spur Gear Locker Titanium Spur Gear Locker
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero UltraFg 3RACING Cero Ultrafj 3RACING Cero UltraF 3RACING Cero Ultrafj 3RACING Cero Ultraf 3RACING Cero Ultra/ 3RACING Cero Ultra
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SAK-C119 SAK-C120 SAK-C121 SAK-C122 SAK-C123 SAK-C124 SAK-C125
Motor Mount Battery Spacer Belt Tension Nut Differential Bearing Housing Differential Bearing Housing Steering Post M8.5 x 12.5 Steering System Twist Bar 19mm
M2.5 x4 x 6 For 3RACING Cero For 3RACING Cero High Profile For 3RACING Cero Low Profile For 3RACING Cero For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero UltraF 3RACING Cero UltraF 3RACING Cero UltraFj 3RACING Cero UltraF 3RACING Cero UltraFj 3RACING Cero UltraF 3RACING Cero Ultraf
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https://3racing.shop/products/3rac-be4816-v3-4-8mm-ball-cap-set-16mm_-v3?_pos=1&_sid=1a75095a7&_ss=r
https://3racing.shop/products/3rac-bs48032-te-7075-aluminum-4-8mm-l-3-2-roll-bar-ball-10-pcs-teflon-coated?_pos=1&_sid=6a437b4b2&_ss=r
https://3racing.shop/products/3rac-bs4806-te-7075-aluminum-4-8mm-ball-stud-l-6-10-pcs-teflon-coated?_pos=1&_sid=4501e622a&_ss=r
https://3racing.shop/products/e-clip?_pos=1&_sid=81a5ab2d3&_ss=r&variant=42226182979742
https://3racing.shop/products/e-clip?_pos=1&_sid=2f65f6c91&_ss=r&variant=35685844975774
https://3racing.shop/products/3rac-p5-p5-o-ring-4-8-x-1-9mm?_pos=1&_sid=07b2d6e0a&_ss=r
https://3racing.shop/products/3rac-p3-p3-o-ring-2-9-x-1-9mm-5pcs?_pos=1&_sid=5e1b18e38&_ss=r
https://3racing.shop/products/sak-f79-v2-metal-differential-gear-set-10t-18t?_pos=3&_sid=8d2cfa3bd&_ss=r
https://3racing.shop/products/sak-f79b-metal-differential-gear-set-18t-for-sak-f79?_pos=1&_sid=8d2cfa3bd&_ss=r
https://3racing.shop/products/sak-f79a-metal-differential-gear-set-10t-for-sak-f79-1?_pos=2&_sid=8d2cfa3bd&_ss=r
https://3racing.shop/products/sak-c101-b-m3-6-x-9-5-x-0-1-spacer?_pos=6&_sid=23bc0fc83&_ss=r
https://3racing.shop/products/sak-c101-a-cero-ultra-gear-differential-housing?_pos=4&_sid=23bc0fc83&_ss=r
https://3racing.shop/products/sak-c101-cero-ultra-gear-differential-set?_pos=1&_sid=23bc0fc83&_ss=r
https://3racing.shop/products/3rac-dp09-big-bore-piston-1-1-x-4?_pos=1&_sid=235112380&_ss=r
https://3racing.shop/products/sak-c101-c-cero-ultra-front-pulley-housing?_pos=2&_sid=23bc0fc83&_ss=r
https://3racing.shop/products/sak-c101-d-diff-outer-joint-2mm-for-cero-fwd?_pos=3&_sid=23bc0fc83&_ss=r
https://3racing.shop/products/sak-c101-e-diff-outer-joint-2mm-for-cero-sport?_pos=5&_sid=23bc0fc83&_ss=r
https://3racing.shop/products/sak-c102-front-solid-axle-main-body?_pos=1&_sid=66b6aff73&_ss=r
https://3racing.shop/products/sak-c103-centre-pulley-20t?_pos=1&_sid=a7cce79b9&_ss=r
https://3racing.shop/products/sak-c104-al-aluminum-main-chassis-2mm-for-3racing-cero-ultra?_pos=1&_sid=c731d120e&_ss=r
https://3racing.shop/products/sak-c110-suspension-pivot-bushing_5-2mm-for-3racing-cero?_pos=1&_sid=e881cda1b&_ss=r
https://3racing.shop/products/sak-c109-suspension-pivot-bushing-4-8mm-for-3racing-cero?_pos=1&_sid=5424256dc&_ss=r
https://3racing.shop/products/sak-c108-rear-lower-damper-ball-mount-for-3racing-cero?_pos=1&_sid=873c18edf&_ss=r
https://3racing.shop/products/sak-c107-front-lower-damper-ball-mount-for-3racing-cero?_pos=1&_sid=0d3686d8a&_ss=r
https://3racing.shop/products/sak-c105-v2-graphite-lower-wishbone-for-cero-ultra?_pos=3&_sid=b45142edd&_ss=r
https://3racing.shop/products/sak-c105-graphite-lower-wishbone?_pos=2&_sid=b45142edd&_ss=r
https://3racing.shop/products/sak-c111-downstop-mount-for-3racing-cero?_pos=1&_sid=d314ff230&_ss=r
https://3racing.shop/products/sak-c112-m5-bowed-e-ring-for-3racing-cero?_pos=1&_sid=4cf58b004&_ss=r
https://3racing.shop/products/sak-c113-m6-bowed-e-ring-for-3racing-cero?_pos=1&_sid=c561e94eb&_ss=r
https://3racing.shop/products/sak-c116-aluminum-bulkhead-for-3racing-cero?_pos=2&_sid=03d709d57&_ss=r
https://3racing.shop/products/sak-c117-aluminum-motor-mount-for-3racing-cero?_pos=1&_sid=6cb1fc947&_ss=r
https://3racing.shop/products/sak-c118-spur-gear-locker-for-3racing-cero?_pos=1&_sid=e89a449e0&_ss=r
https://3racing.shop/products/sak-c118a-titanium-spur-gear-locker-for-3racing-cero?_pos=2&_sid=e89a449e0&_ss=r
https://3racing.shop/products/sak-c125-twist-bar-19mm-for-3racing-cero?_pos=1&_sid=e06e824bc&_ss=r
https://3racing.shop/products/sak-c124-steering-system-for-3racing-cero?_pos=2&_sid=869efa416&_ss=r
https://3racing.shop/products/sak-c123-steering-post-m8-5-x-12-5-for-3racing-cero?_pos=1&_sid=3714c36e9&_ss=r
https://3racing.shop/products/sak-c121-differential-bearing-housing-high-profile-for-3racing-cero?_pos=1&_sid=42946f70e&_ss=r
https://3racing.shop/products/sak-c122-differential-bearing-housing-low-profile-for-3racing-cero?_pos=1&_sid=724f96d1f&_ss=r
https://3racing.shop/products/sak-c120-belt-tension-nut-for-3racing-cero?_pos=1&_sid=a9131fe16&_ss=r
https://3racing.shop/products/sak-c119-motor-mount-battery-spacer-m2-5-x-4-x-5-for-3racing-cero?_pos=1&_sid=ebe59a131&_ss=r
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SAK-C126A SAK-C127A SAK-C128 SAK-C130B gAK};QEOC beck 55 SAK-C131 SAK-C131A
Front Shock T Rear Shock Tower Bulkhead Cover Standard One Piece Graphite Upper Deck_55 raphite Upper Deck_! -
Fr0n3RAC°IF\IG gwerUlt For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra M3 x 5 Upper Deck Bolt Screw M3 x 5 Titanium Upper Deck
or ero Ultra I 3RACING Cero Ultra V2 For 3RACING Cero Ultra Bolt Screw For 3RACING Cero
3RACING Cero Ultra V28 3RACING Cero UltraV2 3RACING Cero UltraF oG A ero Ultrav2 3RACING Cero Ultraf 3RACING Cero Ultraff
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SAK-C132 SAK-C133/V2 SAK-C134 SAK-C135 SAK-C136 SAK-C137 SAK-C138/V2
Ball Joint 4.8 Stabilizer Set Front Upper Wishbone Upper Wishbone Spacer Front Upper Wishborn Ball Cap M4 x 16 Turnbuckle Suspension Pivot Ball with
For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero R s ser0 For 3RACING Cero Screw 4.5mm x 5.2mm
3RACING Cero UltraFl 3RACING Cerof 3RACING Cero Ultraff 3RACING Cero UltraF PO ES 70v b7y~ SRACING CeroUltraf (Titanium) For 3RACING Cero
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SAK-C139/V2 SAK-C140 SAK-C141 SAK-C142 SAK-C143 SAK-C144 SAK-C145
Suspension Pivot Ball with Knuckle Plate Knuckle Outer Shaft_Hub_3mm Outer Shaft_Hub_3.5mm Outer Shaft_Hub_4mm M3x5x10Ring
Screw 6.5mm X 5.2mm For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero
(Titanium) For 3RACING Cero 3RACING Cero UltraFg 3RACING Cero Ultraf 3RACING Cero Ultrafg 3RACING Cero Ultra 3RACING Cero Ultraf 3RACING Cero UltraR
SRACNG Cerofen 7 2 O k> €OIILES Fy oL €Oy ES TIE— OIS 78— €Oy ES TIE— M3x5x1 0 ¥4
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SAK-C146 SAK-C147 SAK-C147A SAK-C147B SAK-C147C SAK-C147D SAK-C147E
Body Shield Upper SSK Shaft SSK Outer Shaft SSK Main Shaft SSK Swing Shaft Set SSK Main Shaft Drive Shaft Bush
For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero FWD For 3RACING FWD For 3RACING Cero
3RACING Cero Ultraf 3RACING Cero Ultra 3RACING Cero UltraF 3RACING Cero UltraF 3RACING Cero FWDF 3RACING Cero FWDF 3RACING Cero
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SAK-C148 SAK-C148A SAK-C148B SAK-C148C SAK-C148D SAK-C149 SAK-C150
Universal Swing Shaft Universal Swing Main Shaft  Universal Swing Outer Shaft Rear Swing Shaft Axle Housing ~ Universal Swing Main Shaft 2mm Rear Upper Wishbone Big Bore Low Profile Absorber
For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero Pin For 3RACING Cero Sport For 3RACING Cero For 3RACING Cero
3RACING Cero 3RACING Cerofi 0 1= 3RACING Cero A 3RACING Cero 3RACING Cero SportF 3RACING Cero A 3RACING Cero A
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SAK-C150A SAK-C150B SAK-C150C SAK-C150D SAK-C150E SAK-C150F SAK-C150G
Big Bore Low Profile Absorber ~ Big Bore Low Profile Absorber Big Bore Low Profile Absorber  Big Bore Low Profile Absorber Big Bore Low Profile Absorber Big Bore Low Profile Absorber Big Bore Low Profile AbsorberO Rin
Spring Base For 3RACING Cero  Ball Cap For 3RACING Cero Main Body For 3RACING Cero ~ Diaphragm For 3RACING Cero ~ Shaft M3 x 22 For 3RACING Cero  Adjustable Ring For 3RACING Cero 12,5 1.5 For 3RACING Cero
3RACING Cero 3RACING Cero 3RACING Cero B 3RACING Cero 3RACING Cero 3RACING Cero Fi 3RACING Cero i
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https://3racing.shop/products/sak-c126a-front-shock-tower-for-3racing-cero-ultra-2-0?_pos=1&_sid=a05c0b51f&_ss=r
https://3racing.shop/products/sak-c128-bulkhead-cover-standard-for-3racing-cero?_pos=1&_sid=9a3320ecd&_ss=r
https://3racing.shop/products/sak-c130c-separated-graphite-upper-deck_55-for-3racing-cero-ultra-2-0?_pos=2&_sid=825aedae7&_ss=r
https://3racing.shop/products/sak-c131-m3-x-5-upper-deck-bolt-screw-for-3racing-cero?_pos=1&_sid=1d70ef223&_ss=r
https://3racing.shop/products/sak-c131a-m3-x-5-titanium-upper-deck-bolt-screw-for-3racing-cero?_pos=2&_sid=1d70ef223&_ss=r
https://3racing.shop/products/sak-c138-suspension-pivot-ball_5-2mm-steel-for-3racing-cero?_pos=1&_sid=a12596726&_ss=r
https://3racing.shop/products/sak-c137-m4-x-16-turnbuckle-for-3racing-cero?_pos=1&_sid=cb2992ab3&_ss=r
https://3racing.shop/products/sak-c136-front-upper-wishborn-ball-cap-5-2mm-for-3racing-cero?_pos=1&_sid=d764a7187&_ss=r
https://3racing.shop/products/sak-c135-upper-wishbone-spacer-for-3racing-cero?_pos=1&_sid=920af6cbe&_ss=r
https://3racing.shop/products/sak-c134-front-upper-wishbone-for-3racing-cero?_pos=1&_sid=bc6116779&_ss=r
https://3racing.shop/products/sak-c133-stabilizer-set-for-3racing-cero?_pos=1&_sid=8d60f2d84&_ss=r
https://3racing.shop/products/sak-c132-ball-joint-4-8-for-3racing-cero?_pos=1&_sid=9ce5fe811&_ss=r
https://3racing.shop/products/sak-c139-suspension-pivot-ball_5-2mm-ti-for-3racing-cero?_pos=1&_sid=24a601535&_ss=r
https://3racing.shop/products/sak-c140-knucle-plate-for-3racing-cero?_pos=1&_sid=88d1b2dad&_ss=r
https://3racing.shop/products/sak-c142-outer-shaft_hub_3mm-for-3racing-cero?_pos=1&_sid=13aedda02&_ss=r
https://3racing.shop/products/sak-c141-knucle-for-3racing-cero?_pos=1&_sid=6944d99b2&_ss=r
https://3racing.shop/products/sak-c143-outer-shaft_hub_3-5mm-for-3racing-cero?_pos=1&_sid=290476774&_ss=r
https://3racing.shop/products/sak-c144-outer-shaft_hub_4mm-for-3racing-cero?_pos=1&_sid=ef439a203&_ss=r
https://3racing.shop/products/sak-c145-m4-x-6-x-1-o-roing-for-3racing-cero?_pos=1&_sid=e7a749ac0&_ss=r
https://3racing.shop/products/copy-of-sak-c138b-cero-suspension-pivot-ball-with-screw-6-5mm-x-5-2mm_%E6%93%BA%E8%87%82%E6%B3%A2%E5%AD%90_sj2?_pos=2&_sid=ddbf3674f&_ss=r
https://3racing.shop/products/sak-c147d-ssk-swing-%EF%BD%8Dain-shaft-for-cero-fwd?_pos=6&_sid=ddbf3674f&_ss=r
https://3racing.shop/products/sak-c147c-ssk-swing-%EF%BD%8Dain-shaft-for-cero-fwd?_pos=5&_sid=ddbf3674f&_ss=r
https://3racing.shop/products/sak-c147b-ssk-main-shaft-for-3racing-cero?_pos=4&_sid=ddbf3674f&_ss=r
https://3racing.shop/products/sak-c147a-ssk-outer-shaft-for-3racing-cero?_pos=2&_sid=ddbf3674f&_ss=r
https://3racing.shop/products/sak-c147-ssk-shaft-for-3racing-cero?_pos=1&_sid=ddbf3674f&_ss=r
https://3racing.shop/products/sak-c146-body-shield-upper-for-3racing-cero?_pos=1&_sid=55ecf3417&_ss=r
https://3racing.shop/products/sak-c148-universal-swing-shaft-for-3racing-cero?_pos=1&_sid=26fe8dac6&_ss=r
https://3racing.shop/products/sak-c148a-universal-swing-main-shaft-for-3racing-cero?_pos=2&_sid=26fe8dac6&_ss=r
https://3racing.shop/products/sak-c148b-universal-swing-outer-shaft-for-3racing-cero?_pos=3&_sid=26fe8dac6&_ss=r
https://3racing.shop/products/sak-c148c-rear-swing-shaft-axle-housing-for-3racing-cero-ultra?_pos=4&_sid=26fe8dac6&_ss=r
https://3racing.shop/products/sak-c148d-universal-swing-main-shaft-2mm-pin-for-cero-sport?_pos=5&_sid=26fe8dac6&_ss=r
https://3racing.shop/products/sak-c149-rear-upper-wishbone-for-3racing-cero?_pos=2&_sid=dd9866f29&_ss=r
https://3racing.shop/products/sak-c150-big-bore-low-profile-absorber-for-3racing-cero?_pos=9&_sid=55814acd4&_ss=r
https://3racing.shop/products/sak-c150g-big-bore-low-profile-abosrber-o-ring-m12-5-x-1-5?_pos=4&_sid=55814acd4&_ss=r
https://3racing.shop/products/sak-c150f-big-bore-low-profile-abosrber-adjustable-ring-for-3racing-cero?_pos=6&_sid=55814acd4&_ss=r
https://3racing.shop/products/sak-c150e-big-bore-low-profile-abosrber-shaft-m3-x-22-for-3racing-cero?_pos=8&_sid=55814acd4&_ss=r
https://3racing.shop/products/sak-c150d-big-bore-low-profile-absorber-diaphragm-for-3racing-cero?_pos=2&_sid=55814acd4&_ss=r
https://3racing.shop/products/sak-c150c-big-bore-low-profile-absorber-main-body-for-3racing-cero?_pos=3&_sid=55814acd4&_ss=r
https://3racing.shop/products/sak-c150b-big-bore-low-profile-abosrber-ball-cap-for-3racing-cero?_pos=5&_sid=55814acd4&_ss=r
https://3racing.shop/products/sak-c150a-big-bore-low-profile-absorber-spring-base-for-3racing-cero?_pos=7&_sid=55814acd4&_ss=r
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SAK-C150H SAK-C151 SAK-C152 SAK-C153 SAK-C154 SAK-C155 SAK-C156
Big Bore Low Profile Absorber  garyo Mount Cero Servo Horns Rear Graphite Body Plate Upper Bumper Holder Aluminum Upper Bumper Vertical Rear Body Post
Top Cap For 3RACING Cero For 3RACING Cero Ultra For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero
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